

TEST REPORT

Report No. : CH:TX:9420011714

DATE : 04/03/2009

SAMPLE NOT DRAWN BY SGS INDIA PRIVATE LTD.

EURO SHOE COMPONENTS PVT.LTD
478/30-A, CORAMANDEL ROAD,, SIPCOT,
RANIPET-632 403
INDIA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	SOLE				
	TPR SOLE				
COLOUR	BLACK/NOCTURNE/SILVER FINISH				
ARTICLE	VICTORIA				
SAMPLE RECD ON	27/02/2009	TEST START DATE	27/02/2009	TEST END DATE	04/03/2009
TEST(S) REQUIRED	TOTAL LEAD IN SUBSTRATE				

per pro SGS India Private Ltd.



Authorised Signatory
S. YUVARAJ
Section Incharge

R E S U L T S

TOTAL LEAD IN SUBSTRATE

Total Digestion-Microwave/Analysis by AAS/ICPMS

BLACK / NOCTURNE / SILVER FINISH

CONTENT n.d.

Note : n.d. - Not Detected ; Detection Limit : 2 mg/kg

Note: Digestion carried out as per EPA 3051/3052.

***** End of Report*****